
Modest weight loss of 5% to 10% 
among patients who are overweight 
or obese can result in a clinically 

relevant reduction in cardiovascular (CV) 
disease risk.1 This amount of weight loss can 
increase insulin sensitivity in adipose tissue, 
liver, and muscle, and have a positive impact 
on blood sugar, blood pressure, triglycerides, 
and high-density lipoprotein cholesterol.1,2

All patients who are obese or overweight 
with increased CV risk should be counseled 
on diet, exercise, and other behavioral inter-
ventions.3 Weight loss secondary to lifestyle 
modification alone, however, leads to adap-
tive physiologic responses, which increase 
appetite and reduce energy expenditure.4–6

Pharmacotherapy can counteract this 
metabolic adaptation and lead to sustained 
weight loss. Antiobesity medication can be 
considered if a patient has a body mass index 
(BMI) ≥30 kg/m2 or ≥27 kg/m2 with obesity-
related comorbidities such as hypertension, 
type 2 diabetes, dyslipidemia, or obstructive 
sleep apnea.3,7

Until recently, there were few pharma-
cologic options approved by the US Food 
and Drug Administration (FDA) for the 
management of obesity. The mainstays of 
treatment were phentermine (Adipex-P, Ion-
amin, Suprenza) and orlistat (Alli, Xenical). 
Since 2012, however, 4 agents have been 
approved as adjuncts to a reduced-calorie 
diet and increased physical activity for long-
term weight management.8,9 Phentermine/ 
topiramate extended-release (ER) (Qsymia) 
and lorcaserin (Belviq) were approved 
in 2012,10,11 and naltrexone sustained re-
lease (SR)/bupropion SR (Contrave) and  
liraglutide 3 mg (Saxenda) were approved 
in 201412,13 (TABLE9,14–39). These medications 
have the potential to not only limit weight 
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Practice recommendations

For patients with a body mass index (BMI) 
≥30 kg/m2 or BMI ≥27 kg/m2 with weight-
related comorbidities:
•	 Consider antiobesity pharmacotherapy 

when diet, exercise, and behavior 
modification do not produce sufficient 
weight loss. A

•	 Continue an antiobesity medication if it is 
deemed effective and well tolerated. A

Strength of recommendation:
A	 Good-quality patient-oriented evidence
B	 Inconsistent or limited-quality patient-
oriented evidence
C	� Consensus, usual practice, opinion, 

disease-oriented evidence, case series
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gain but also promote weight loss and, thus, 
improve blood pressure, cholesterol, glucose, 
and insulin.40

Despite the growing obesity epidemic 
and the availability of several additional 
medications for chronic weight manage-
ment, use of antiobesity pharmacotherapy 
has been limited. Barriers to use include in-
adequate training of health care profession-

als, poor insurance coverage for new agents, 
and low reimbursement for office visits to ad-
dress weight.41

In addition, the number of obesity medi-
cine specialists, while increasing, is still not 
sufficient. Therefore, it is imperative for 
other health care professionals—including  
ObGyns—to be aware of the treatment op-
tions available to patients who are overweight 

TABLE Antiobesity medications: What to expect and who makes a good candidate9,14–39

Medication

Mechanism,  
dosage, and  

available  
formulations

Trial and 
duration Trial arms

Weight  
loss (%)

Most  
common 
adverse  
effects

Good  
candidates Poor candidates

Phentermine 
(Adipex-P,15  
Ionamin,16 
Lomaira,17 
Suprenza18)

Schedule IV 
controlled 
substance

NOTE:  
Approved for 
short-term use

Adrenergic 
agonist

8–37.5 mg/d

Capsule, tablet

Aronne LJ, et 
al19 
28 weeks

15 mg/d

7.5 mg/d

Placebo

(topiramate 
ER and 
phentermine/ 
topiramate ER 
arms excluded)

6.06a

5.45a

1.71

Dry mouth, 
insomnia,  
dizziness,  
irritability

Younger 
patients  
who need  
assistance  
with  
appetite  
suppression

Patients with 
uncontrolled 
hypertension, 
active or unstable 
coronary disease, 
hyperthyroidism, 
glaucoma, anxiety, 
insomnia, or 
patients who are 
generally sensitive to 
stimulants; patients 
with a history of drug 
abuse or recent MAOI 
use; patients who are 
pregnant

Orlistat 
(Alli,20 
Xenical21)

Lipase  
inhibitor

60–120 mg 
three times per 
day with meals

Capsule

XENDOS22 
208 weeks

120 mg three 
times per day

 
 

Placebo

9.6  
(Week 52)a

5.25  
(Week 208)a

5.61  
(Week 52)

2.71  
(Week 208)

Fecal 
urgency, 
oily stool, 
flatus with 
discharge, 
fecal  
incontinence

Patients with  
hyper- 
cholesterolemia  
and/or  
constipation  
who can limit  
their intake of  
dietary fat

Patients with 
malabsorption 
syndromes or other 
GI conditions that 
predispose to GI 
upset/diarrhea; 
patients who cannot 
modify the fat content 
of their diets; patients 
who are pregnant

Phentermine/
topiramate ER 
(Qsymia)23

Schedule IV 
controlled 
substance

Adrenergic 
agonist/ 
neurostabilizer

3.75/23–15/92 
mg/d 

Capsule

EQUIP24 
56 weeks

15/92 mg/d

3.75/23 mg/d

Placebo

10.9a

5.1a

1.6

Paresthesias, 
dizziness, 
dysgeusia, 
insomnia, 
constipation, 
dry mouth

Younger 
patients 
who need 
assistance 
with appetite 
suppression

Patients with 
uncontrolled 
hypertension, 
active or unstable 
coronary disease, 
hyperthyroidism, 
glaucoma, anxiety, 
insomnia, or 
patients who are 
generally sensitive to 
stimulants; patients 
with a history of 
drug abuse or recent 
MAOI use; patients 
with a history of 
nephrolithiasis; 
patients who are 
pregnant

CONQUER25 
56 weeks

15/92 mg/d

7.5/46  mg/d

Placebo

9.8a

7.8a

1.2 

SEQUEL26 
108 weeks (52-
week extension 
of CONQUER 
trial)

15/92 mg/d

7.5/46  mg/d

Placebo

10.5a

9.3a

1.8 (Weeks 
0–108)
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TABLE Antiobesity medications: What to expect and who makes a good candidate9,14–39  
(continued)

Medication

Mechanism,  
dosage, and  

available  
formulations

Trial and 
duration Trial arms

Weight  
loss (%)

Most  
common  
adverse  
effects

Good  
candidates Poor candidates

Lorcaserin 
(Belviq, Belviq 
XR)27

Schedule IV 
controlled 
substance

Serotonin

5-HT2C 

receptor 
agonist

10 mg twice 
per day or  
20 mg/d ER 

Tablet

BLOOM28 

52 weeks
10 mg twice 
per day

Placebo

5.8a

2.2

Headache, 
dizziness,  
fatigue, 
nausea, dry 
mouth,  
constipation

Patients who  
report  
inadequate 
meal satiety

Patients on other 
serotonin modulating 
medications; patients  
with known cardiac 
valvular disease; 
patients who are 
pregnant

BLOSSOM29 

52 weeks
10 mg twice 
per day

10 mg/d

Placebo

5.8a

4.7a

2.8 

BLOOM- 
DM30 

52 weeks

10 mg twice 
per day

10 mg/d

Placebo

4.5a

5.0a

1.5

Naltrexone 
SR/bupropion 
SR 
(Contrave)31

Opioid  
receptor  
antagonist/
dopamine and 
norepinephrine 
reuptake 
inhibitor

8/90 mg/d– 
16/180 mg 
twice per day

Tablet

COR-I32 

56 weeks
16/180 mg 
twice per day

8/180 mg 
twice per day

Placebo

6.1a

5.0a

1.3

Nausea, 
vomiting, 
constipation, 
headache, 
dizziness, 
insomnia, dry 
mouth

Patients who 
describe 
cravings for 
food and/
or addictive 
behaviors 
related to food; 
patients who 
are trying to quit 
smoking, reduce 
alcohol intake, 
and/or have 
concomitant 
depression

Patients with 
uncontrolled 
hypertension, 
uncontrolled pain, 
recent MAOI use, 
history of seizures, 
or any condition that 
predisposes to seizure 
such as anorexia/
bulimia nervosa, 
abrupt discontinuation 
of alcohol, 
benzodiazepines, 
barbiturates, or 
antiepileptic drugs; 
patients who are 
pregnant

COR-II33 

56 weeks
16/180 mg 
twice per day

Placebo

6.4a

1.2

COR- 
BMOD34 
56 weeks

16/180 mg 
twice per day

Placebo

9.3a

 
5.1

COR- 
DIABETES35 
56 weeks

16/180 mg 
twice per day

Placebo

5.0a

 
1.8

Liraglutide  
3 mg 
(Saxenda)36

GLP-1 receptor 
agonist

0.6–3 mg/d

Prefilled 
pen for 
subcutaneous 
injection

SCALE 
Obesity and 
Prediabetes37 
56 weeks

3 mg/d

Placebo

8.0a

2.6

Nausea, 
vomiting, 
diarrhea, 
constipation, 
dyspepsia, 
abdominal 
pain

Patients 
who report 
inadequate meal 
satiety,  
and/or have 
type 2 diabetes, 
prediabetes, 
or impaired 
glucose 
tolerance; 
patients 
requiring use 
of concomitant 
psychiatric 
medications

Patients with an 
aversion to needles, 
history of pancreatitis, 
personal or family 
history of medullary 
thyroid carcinoma, 
or multiple endocrine 
neoplasia syndrome 
type 2; patients who 
are pregnant

SCALE 
Diabetes38 
56 weeks

3 mg/d 

1.8 mg/d 

Placebo

6a

4.7a

2

SCALE 
Maintenance39 
56 weeks (after 
initial ≥5% 
weight loss 
with LCD)

3 mg/d

Placebo

6.2a

0.2

Abbreviations: ER, extended release; GI, gastrointestinal; GLP-1, glucagon-like peptide-1; LCD, low-calorie diet; MAOI, monoamine oxidase inhibitor; XR, extended release.
aP<.001 vs placebo.

CONTINUED ON PAGE 44
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or obese and to be adept at using them.
In this review, we present 4 cases that depict 

patients who could benefit from the addition of 
antiobesity pharmacotherapy to a comprehen‑ 
sive treatment plan that includes diet, physi-
cal activity, and behavioral modification.

CASE 1 Young obese woman is unable  
to lose weight
A 27-year-old woman with obesity (BMI 33 kg/m2), 

hyperlipidemia, and migraine headaches, pre‑ 

sents for weight management. Despite a calo-

rie-reduced diet and 200 minutes per week of 

exercise for the past 6 months, she has been 

unable to lose weight. The only medications she 

is taking are oral contraceptive pills and sumat-

riptan, as needed. She suffers from migraines 3 

times a month and has no anxiety. Laboratory 

test results are normal with the exception of an 

elevated low-density lipoprotein (LDL) level.

Which medication is an appropriate next 

step for this patient?

Ask 2 important questions
When considering an antiobesity agent for any 
patient, there are 2 important questions to ask:
•	 Are there contraindications, drug-drug in-

teractions, or undesirable adverse effects 
associated with this medication that could 

be problematic for the patient?
•	 Can this medication improve other symp-

toms or conditions the patient has?
In addition, see “Before prescribing anti-

obesity medication . . .” on page 45.

Phentermine/topiramate ER
Phentermine/topiramate ER is a good first 
choice for this young patient with class I 
(BMI 30–34.9 kg/m2) obesity and migraines, 
as she can likely tolerate a stimulant and her 
migraines might improve with topiramate. 
Before starting the medication, ask about 
insomnia and nephrolithiasis in addition to 
anxiety and other contraindications (ie, glau-
coma, hyperthyroidism, recent monoamine 
oxidase inhibitor use, or a known hypersen-
sitivity or idiosyncrasy to sympathomimetic 
amines).23 The most common adverse events 
reported in phase III trials were dry mouth, 
paresthesia, and constipation.24–26

Not for pregnant women. Women of child-
bearing age must have a negative pregnancy 
test before starting phentermine/topiramate 
ER and every month while taking the medica-
tion. The FDA requires a Risk Evaluation and 
Mitigation Strategy (REMS) to inform prescrib-
ers and patients about the increased risk of 
congenital malformation, specifically orofacial 
clefts, in infants exposed to topiramate during 
the first trimester of pregnancy.42 REMS focuses 
on the importance of pregnancy prevention, 
the consistent use of birth control, and the 
need to discontinue phentermine/topiramate 
ER immediately if pregnancy occurs.
Flexible dosing. Phentermine/topiramate 
ER is available in 4 dosages: phentermine 
3.75 mg/topiramate 23 mg ER; phentermine 
7.5 mg/topiramate 46 mg ER; phentermine 
11.25 mg/topiramate 69 mg ER; and phenter-
mine 15 mg/topiramate 92 mg ER. Gradual 
dose escalation minimizes risks and adverse 
events.23

Monitor patients frequently to evaluate 
for adverse effects and ensure adherence to 
diet, exercise, and lifestyle modifications. If 
weight loss is slower or less robust than ex-
pected, check for dietary indiscretion, as 
medications have limited efficacy without 
appropriate behavioral changes.
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Discontinue phentermine/topiramate ER 
if the patient does not achieve 5% weight loss 
after 12 weeks on the maximum dose, as it 
is unlikely that she will achieve and sustain 
clinically meaningful weight loss with con-
tinued treatment.23 In this case, consider an-
other agent with a different mechanism of 
action. Any of the other antiobesity medica-
tions could be appropriate for this patient.

CASE 2 Overweight woman  
with comorbidities
A 52-year-old overweight woman (BMI 29 kg/m2) 

with type 2 diabetes, hyperlipidemia, osteoar-

thritis, and glaucoma has recently hit a plateau 

with her weight loss. She lost 45 lb secondary 

to diet and exercise, but hasn’t been able to 

lose any more. She also struggles with con-

stant hunger. Her medications include met-

formin 1,000 mg twice per day, atorvastatin  

10 mg/d, and occasional acetaminophen/oxy-

codone for knee pain until she undergoes a left 

knee replacement. Laboratory values are nor-

mal except for a hemoglobin A1c of 7.2%. 

The patient is afraid of needles and can-

not tolerate stimulants due to anxiety. Which 

medication is an appropriate next step for this 

patient?

What are good choices  
for this patient?
Lorcaserin is a good choice for this patient 
who is overweight and has several weight-
related comorbidities. She has worked hard 
to lose a significant number of pounds and 
is now at high risk of regaining them. That’s 
because her appetite has increased with her 
new exercise regimen, but her energy expen-
diture has decreased secondary to metabolic 
adaptation.
Narrowing the field. Naltrexone SR/bupro-
pion SR cannot be used because of her opioid 
use. Phentermine/topiramate ER is contra-
indicated for patients with glaucoma, and 
liraglutide 3 mg is not appropriate given the 
patient’s fear of needles.

She could try orlistat, especially if she 
struggles with constipation, but the gas-
trointestinal adverse effects are difficult 
for many patients to tolerate. While not an 

antiobesity medication, a sodium-glucose 
co-transporter 2 (SGLT2) inhibitor could be 
prescribed for her diabetes and also may pro-
mote weight loss.43

An appealing choice. The glucose-lowering 

effect of lorcaserin could provide an added 

benefit for the patient. The BLOOMDM (Behav-

ioral modification and lorcaserin for overweight 

and obesity management in diabetes mellitus) 

study reported a mean reduction in hemoglobin 

A1c of 0.9% in the treatment group compared 

with a 0.4% reduction in the placebo group,30 

and the effect of lorcaserin on A1c appeared to 

be independent of weight loss.

Mechanism of action: Cause for con-
cern? Although lorcaserin selectively binds 
to serotonin 5-HT2C receptors, the theoreti-
cal risk of cardiac valvulopathy was evalu-
ated in phase III studies, as fenfluramine, a 
5-HT2B-receptor agonist, was withdrawn 
from the US market in 1997 for this reason.44 
Both the BLOOM (Behavioral modification 

Before prescribing antiobesity medication . . .

Have a frank discussion with the patient and be sure to cover the 
following points:
•	 The rationale for pharmacologic treatment is to counteract 

adaptive physiologic responses, which increase appetite and 
reduce energy expenditure, in response to diet-induced weight 
loss.

•	 Antiobesity medication is only one component of a comprehensive 
treatment plan, which also includes diet, physical activity, and 
behavior modification.

•	 Antiobesity agents are intended for long-term use, as obesity is a 
chronic disease. If/when you stop the medication, there may be 
some weight regain, similar to an increase in blood pressure after 
discontinuing an antihypertensive agent.

•	 Because antiobesity medications improve many parameters 
including glucose/hemoglobin A1c, lipids, blood pressure, and waist 
circumference, it is possible that the addition of one antiobesity 
medication can reduce, or even eliminate, the need for several 
other medications.

Remember that many patients who present for obesity management 
have experienced weight bias. It is important to not be judgmental, 
but rather explain why obesity is a chronic disease. If patients 
understand the physiology of their condition, they will understand that 
their limited success with weight loss in the past is not just a matter 
of willpower. Lifestyle change and weight loss are extremely difficult, 
so it is important to provide encouragement and support for ongoing 
behavioral modification.
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Naltrexone SR/
bupropion SR is 
a good choice 
for patients 
who describe 
debilitating 
cravings and 
addictive behavior 
surrounding food

and lorcaserin for overweight and obesity 
management) and BLOSSOM (Behavioral 
modification and lorcaserin second study 
for obesity management) studies found that 
lorcaserin did not increase the incidence of 
FDA-defined cardiac valvulopathy.28,29

Formulations/adverse effects. Lorcase-
rin is available in 2 formulations: 10-mg tab-
lets, which are taken twice daily, or 20-mg 
XR tablets, which are taken once daily. Both 
are generally well tolerated.27,45 The most 
common adverse event reported in phase III 
trials was headache.28,30,43 Discontinue lorca-
serin if the patient does not lose 5% of her 
initial weight after 12 weeks, as weight loss 
at this stage is a good predictor of longer-
term success.46

Some patients don’t respond. Interest-
ingly, a subset of patients do not respond to 
lorcaserin. The most likely explanation for 
different responses to the medication is that 
there are many causes of obesity, only some 
of which respond to 5-HT2C agonism. Cur-
rently, we do not perform pharmacogenom-
ics testing before prescribing lorcaserin, but 
perhaps an inexpensive test to identify re-
sponders will be available in the future.

CASE 3 A preoccupation with food
A 38-year-old woman with obesity (BMI 42 kg/m2), 

obstructive sleep apnea, gastroesophageal 

reflux disease, and depression is eager to get 

better control over her weight. Her medications 

include lansoprazole 30 mg/d and a multivita-

min. She reports constantly thinking about food 

and not being able to control her impulses to 

buy large quantities of unhealthy snacks. She is 

so preoccupied by thoughts of food that she has 

difficulty concentrating at work. 

The patient smokes a quarter of a pack of 

cigarettes daily, but she is ready to quit. She 

views bariatric surgery as a “last resort” and has 

no anxiety, pain, or history of seizures. Which 

medication is appropriate for this patient?

Discuss all options
This patient with class III obesity (BMI ≥40 
kg/m2) is eligible for bariatric surgery; how-
ever, she is not interested in pursuing it at 
this time. It is important to discuss all of her 

options before deciding on a treatment plan. 
For patients like this, who would benefit from 
more than modest weight loss, consider a 
multidisciplinary approach including life-
style modifications, pharmacotherapy, de-
vices (eg, an intragastric balloon), and/or 
surgery. You would need to make clear to the 
patient that she may still be eligible for insur-
ance coverage for surgery if she changes her 
mind after pursuing other treatments as long 
as her BMI remains ≥35 kg/m2 with obesity-
related comorbidities.
Naltrexone SR/bupropion SR is a good 
choice for this patient because she describes 
debilitating cravings and addictive behavior 
surrounding food. Patients taking naltrexone 
SR/bupropion SR in the Contrave Obesity 
Research (COR)-I and COR-II phase III trials 
experienced a reduced frequency of food crav-
ings, reduced difficulty in resisting food crav-
ings, and an increased ability to control eating 
compared with those assigned to placebo.32,33

Added benefits. Bupropion also could help 
this patient quit smoking and improve her 
mood, as it is FDA-approved for smoking ces-
sation and depression. She denies anxiety 
and seizures, so bupropion is not contrain-
dicated. Even if a patient denies a history of 
seizure, ask about any conditions that pre-
dispose to seizures, such as anorexia nervosa 
or bulimia or the abrupt discontinuation of 
alcohol, benzodiazepines, barbiturates, or 
antiepileptic drugs.
Opioid use. Although the patient denies 
pain, ask about potential opioid use, as nal-
trexone is an opioid receptor antagonist. Pa-
tients should be informed that opioids may 
be ineffective if they are required unexpect-
edly (eg, for trauma) and that naltrexone SR/
bupropion SR should be withheld for any 
planned surgical procedure potentially re-
quiring opioid use.
Other options. While naltrexone SR/bupro-
pion SR is the most appropriate choice for 
this patient because it addresses her prob-
lematic eating behaviors while potentially 
improving mood and assisting with smok-
ing cessation, phentermine/topiramate 
ER, lorcaserin, and liraglutide 3 mg also 
could be used and certainly should be tried if  
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Liraglutide is 
contraindicated 
in patients with a 
personal or family 
history of medullary 
thyroid carcinoma 
and in those with 
multiple endocrine 
neoplasia 
syndrome type 2

naltrexone SR/bupropion SR does not pro-
duce the desired weight loss.
Adverse effects. Titrate naltrexone SR/
bupropion SR slowly to the treatment dose 
to minimize risks and adverse events.31 The 
most common adverse effects reported in 
phase III trials were nausea, constipation, 
and headache.34,35,45,46 Discontinue naltrex-
one SR/bupropion SR if the patient does not 
achieve 5% weight loss at 16 weeks (after  
12 weeks at the maintenance dose).31

CASE 4 Regaining weight after gastric 
bypass 
A 65-year-old woman with obesity (BMI 39 kg/m2) 

who underwent Roux-en-Y gastric bypass sur-

gery and who has type 2 diabetes, congestive 

heart failure, coronary artery disease, hyperten-

sion, and hyperlipidemia, remains concerned 

about her weight. She lost 100 lb following 

surgery and maintained her weight for 3 years, 

but then regained 30 lb. She comes in for an 

office visit because she is concerned about her 

increasing blood sugar and wants to prevent 

further weight gain. Her medications include 

metformin 1,000 mg twice per day, lisinopril  

5 mg/d, carvedilol 12.5 mg twice per day, sim-

vastatin 20 mg/d, and aspirin 81 mg/d. Labora-

tory test results are normal except for a hemo-

globin A1c of 8%. She denies pancreatitis and a 

personal or family history of thyroid cancer.

Which medication is an appropriate next 

step for this patient?

Pharmacotherapy is an option
Pharmacotherapy is a great option for this 
patient, who is regaining weight following 
bariatric surgery. Phentermine/topiramate 
ER is the only medication that would be con-

traindicated because of her heart disease. 
Lorcaserin and naltrexone SR/bupropion SR 
could be considered, but liraglutide 3 mg is 
the most appropriate option, given her need 
for further glucose control.

Furthermore, the recent LEADER (Lira-
glutide effect and action in diabetes: evalu-
ation of CV outcome results) trial reported a 
significant mortality benefit with liraglutide 
1.8 mg/d among patients with type 2 diabetes 
and high CV risk.47 The study found that lira-
glutide was superior to placebo in reducing 
CV events.
Contraindications. Ask patients about a 
history of pancreatitis before starting liraglu-
tide 3 mg, given the possible increased risk. 
In addition, liraglutide is contraindicated in 
patients with a personal or family history of 
medullary thyroid carcinoma or in patients 
with multiple endocrine neoplasia syn-
drome type 2. Thyroid C-cell tumors have 
been found in rodents given supratherapeu-
tic doses of liraglutide48; however, there is no 
evidence of liraglutide causing C-cell tumors 
in humans.

For patients taking a medication that can 
cause hypoglycemia, such as insulin or a sul-
fonylurea, monitor blood sugar and consider 
reducing the dose of that medication when 
starting liraglutide.
Administration and titration. Liraglutide is 
injected subcutaneously once daily. The dose 
is titrated up weekly to reduce gastrointesti-
nal symptoms.36 The most common adverse 
effects reported in phase III trials were nau-
sea, diarrhea, and constipation.37–39 Discon-
tinue liraglutide 3 mg if the patient does not 
lose at least 4% of baseline body weight after 
16 weeks.49  
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